
NOTICES
DEPARTMENT OF

AGRICULTURE
Interstate/International Quarantine Order; Avian In-

fluenza

Recitals.
A. Avian influenza is an infectious disease of poultry.
B. Avian influenza is designated a ‘‘dangerous trans-

missible disease’’ of animals under 3 Pa.C.S. § 2321(d)
(relating to Domestic Animal Law) (Law) (3 Pa.C.S.A.
§§ 2301—2389).

C. The Pennsylvania Department of Agriculture (PDA)
has broad authority under the Law to regulate the
keeping and handling of domestic animals in order to
exclude, contain or eliminate dangerous transmissible
diseases.

D. Avian influenza has caused significant loss in the
past to this Commonwealth’s poultry industry.

E. Avian influenza is of particular concern to this
[...]
Authority
P. O. Box 148
945 Little Deer Creek Valley
Road
Russellton, PA 15976

Allegheny County
West Deer Township

Dawson Run Y

PA0032247
Sewage

Department of Conservation
and Natural Resources
Bureau of State Parks
1454 Laurel Hill Park Road
Somerset, PA 15501-5629

Somerset County
Middlecreek Township

Laurel Hill Creek Y

PA0093211
Sewage

Menallen Township Sewer
Authority
427 Searights Hebert Road
Uniontown, PA 15401-5137

Fayette County
Menallen Township

Dunlap Creek Y

II. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

NPDES Permit No. PA0013285, IW, Aqua Pennsylvania, Inc., 762 West Lancaster Avenue, Bryn Mawr, PA 19010,
Schuylkill Township, Chester County.

The following notice reflects changes to the notice published at the October 18, 2008, Pennsylvania Bulletin:

Three outfalls, 010—012, are added to the permit authorizing discharge of backwash of the intake screens without any
floating solids or visible foam.

NPDES Permit No. PA0011274, Industrial Waste, Aqua Pennsylvania, Inc., 762 West Lancaster Avenue, Bryn
Mawr, PA 19010. This proposed facility is located in Middletown Township, Bucks County.

Description of Proposed Action/Activity: Approval for the renewal from a facility known as Neshaminy Creek Water
Treatment Plant to discharge treated filter backwash into Neshaminy Creek in Watershed 2F.

NPDES Permit No. PA0052906, Industrial Waste, Montenay Montgomery Limited Partnership, 1155
Conshohocken Road, Conshohocken, PA 19428-1028. This proposed facility is located in Plymouth Township, Montgom-
ery County.

Description of Proposed Action/Activity: Approval for the renewal to discharge stormwater from a retention basin into a
UNT to Plymouth Creek in Watershed 3F.

NPDES Permit No. PA0052434, Sewage, Coventry Crossing, LP, 4900 South Broad Street, Philadelphia, PA 19112.
This proposed facility is located in Chester Heights Borough, Delaware County.

Description of Proposed Action/Activity: Approval for the renewal to discharge treated sewage to a UNT to west Branch
of Chester Creek in Watershed 3G.

NPDES Permit No. PA0051004, Sewage, Lower Salford Township Authority, 57 Main Street, P. O. Box 243,
Harleysville, PA 19438. This proposed facility is located in Lower Salford Township, Montgomery County.

Description of Proposed Action/Activity: Approval for the renewal to discharge from a facility known as Indian Hill STP
into the West Branch Skippack Creek in Watershed 3E.

NPDES Permit No. PA0052787, Sewage, Quakertown United Mennonite Church, 180 Thatcher Road,
Quakertown, PA 18951. This proposed facility is located in Richland Township, Bucks County.

Description of Proposed Action/Activity: Approval for the renewal to discharge treated sewage from the STP into the
Tohickon Creek in Watershed 2D.

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

NPDES Permit No. PA0027065, Sewage, Lackawanna River Basin Sewer Authority, P. O. Box 9068, Dickson
City, PA 18515. This proposed facility is located in Archbald Borough, Lackawanna County.

Description of Proposed Action: Issuance of NPDES Permit.

1906 NOTICES

PENNSYLVANIA BULLETIN, VOL. 39, NO. 15, APRIL 11, 2009



Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

NPDES Permit No. PA0084212, Sewage, Leacock Township Sewer Authority, P. O. Box 558, Intercourse, PA
17534. This proposed facility is located in Leacock Township, Lancaster County.

Description of Proposed Action/Activity: Authorization to discharge to Muddy Run in Watershed 7-J.
NPDES Permit No. PA0088285, Amendment No. 1, CAFO, Noah W. Kreider & Sons, LLP, 1461 Lancaster Road,

Manheim, PA 17545. This proposed facility is located in Penn Township, Lancaster County.
Description of size and scope of Proposed Operation/Activity: Authorization to operate a 9,546-Animal Equivalent Unit

dairy and poultry operation.
NPDES Permit No. PA0259888, Transfer 1, CAFO, Jonathon King, Jonathon King Farm, CAFO, 252 Blanks

Lane, Ickesburg, PA 17037. This proposed facility is located in Northeast Township, Perry County.
Description of size and scope of Proposed Operation/Activity: Transfer of Permit.
Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

PA0233633, Sewerage, Michael C. Dyke, 260 Baney Road, Julian, PA 16834. This approved facility will be located in
Union Township, Centre County.

Description of Activity: An NPDES permit application has been approved to discharge from a small flow treatment
facility serving the Michael Dyke residence.

The receiving stream, a UNT to Dewitt Run, is in the State Water Plan Watershed 9C and is classified for: CWF. The
nearest downstream public water supply intake is near Milton is located on the West Branch of the Susquehanna River
approximately 95 miles below the point of discharge.

The effluent limits for Outfall 001 are based on a design flow of 0.0004 mgd.
Mass (lb/day) Concentration (mg/l)

Average Maximum Average Maximum Instantaneous
Parameter Monthly Daily Monthly Daily Maximum
CBOD5 10 20
TSS 10 20
Fecal Coliforms 200 colonies/100 ml
pH Within the range of 6.0 to 9.0
Flow Monitor
TRC Monitor and Report

II. New or Expanded Facility Permits, Renewal of Major Permits and EPA Non-Waived Permit Actions

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

NPDES Permit No. PA0036994, Sewage, Amendment No. 1, Borough of Pleasantville, P. O. Box 150, 114 West
State Street, Pleasantville, PA 16341-0150. This existing facility is located in Pleasantville Borough, Venango County.

Description of Proposed Action/Activity: Amendment of an NPDES Permit for an existing discharge of treated sewage.

NPDES Permit No. PA0263460, Sewage, Joseph Landis, 414 Freeport Street, Saxonburg, PA 16056. This proposed
facility is located in Clinton Township, Butler County.

Description of Proposed Action/Activity: Permit to discharge treated sewage from a private residence to an HQ-CWF
Stream.

NPDES Permit No. PA0035289, Sewage, Glen Lakes Estates MHP, 1037 Barkeyville Road, Grove City, PA 16127.
This proposed facility is located in Pine Township, Mercer County.

Description of Proposed Action/Activity: New NPDES permit to discharge treated sewage from an existing mobile home
park.

III. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law (35 P. S. §§ 691.1—691.1001)

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

WQM Permit No. 3608406, Sewage, Leacock Township Sewer Authority, P. O. Box 558, Intercourse, PA 17534.
This proposed facility is located in Leacock Township, Lancaster County.

Description of Proposed Action/Activity: Permit approval for the construction/modification/operation of sewerage
facilities consisting of: The addition of another sequencing batch reactor, aerobic sludge digester, ultraviolet disinfection
and other modifications to expand treatment to 0.54 mgd maximum monthly design flow.

WQM Permit No. 3685414, Amendment 09-1, Sewage, New Holland Borough, 436 East Main Street, New
Holland, PA 17557. This proposed facility is located in Earl Township, Lancaster County.

Description of Proposed Action/Activity: Permit amendment approval for the construction, modification and operation of
sewerage facilities consisting of: The conversion of the existing oxidation ditch for denitrification by using an oxic and
anoxic staged process operation (WWTP BNR Upgrade).

NOTICES 1907

PENNSYLVANIA BULLETIN, VOL. 39, NO. 15, APRIL 11, 2009



WQM Permit No. 3808403, Sewage, HMS Host Corporation, P. O. Box 8, Middletown, PA 17057. This proposed
facility is located in South Londonderry Township, Lebanon County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of: An extended aeration package plant with equalization, tertiary sand filter and chlorine disinfection at the Lawn
Turnpike Plaza Wastewater Treatment Facilities.

WQM Permit No. 6783411, Amendment 08-1, Sewage, Dover Borough, 46 Butter Road, Dover, PA 17315. This
proposed facility is located in Dover Borough, York County.

Description of Proposed Action/Activity: Permit approval for the construction of sewage facilities consisting of:
Replacing the screens, adding EQ tank, adding an aeration tank, adding a final clarifier and adding a UV disinfection
unit.

WQM Permit No. 0509403, Sewage, Municipal Authority of the Borough of Bedford, 244 West Penn Street,
Bedford, PA 15522. This proposed facility is located in Bedford Borough, Bedford County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of: Construction of a new Headworks building to house two new fine screens and grit removal system, demolition of the
existing comminutor and grit chamber, construction of four circular Sequencing Batch Reactors for nutrient removal,
construction of a new 50� diameter primary anaerobic digester, replacement of two digester covers and piping associated
with the two existing anaerobic digesters, construction of a new building to house a new Rotary Fan Press for sludge
dewatering and polymer feed system, construction of a new building to house UV disinfection system and construction of
a 50� by 50� bio-filter to neutralize odorous gases throughout various buildings. The existing aeration units and the
existing chlorine contact tank will be demolished. The proposed project is designed to treat Maximum Daily Flow of 3.75
mgd, Maximum Peak hourly flow of 4.5 mgd and influent TKN and TP of 35 mg/l and 5 mg/l respectively. The project is
designed to meet Chesapeake Bay effluent limit requirement of 6 mg/l and 0.8 mg/l respectively for TN and TP.

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

WQM Permit No. 1408401, Sewerage 4952, Michael Dyke, 260 Baney Road, Julian, PA 16844. This facility will be
located in Union Township, Centre County.

Description of Action/Activity: The applicant is approved to construct and operate a 400 gpd single residence small flow
treatment facility that will consist of a 1,000 gallon two compartment septic tank, Ecoflo peat based bio-filter, erosion
chlorination with chlorine contact tank and discharge to a UNT of Dewitt Run.

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

WQM Permit No. 0307202-A1, Industrial Waste, Reliant Energy Northeast Management Company, 121
Champion Way, Suite 200, Canonsburg, PA 15317. This existing facility is located in Plumcreek Township, Armstrong
County.

Description of Proposed Action/Activity: Permit issuance for the construction and operation of a pipeline.

WQM Permit No. 0269412-A3, Sewerage, Borough of Sewickley, 601 Thorn Street, Sewickley, PA 15143-0428. This
existing facility is located in Sewickley Borough, Allegheny County.

Description of Proposed Action/Activity: Permit issuance for the construction and operation of new headworks and
dewatering facilities.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. WQG018683, Sewerage, Fred P. Kaeberlein, 190 Kraus Drive, Erie, PA 16511. This proposed
facility is located in Harborcreek Township, Erie County.

Description of Proposed Action/Activity: Issuance of a Single-Residence Sewage Treatment Plant.

WQM Permit No. 6188404, Sewerage, Amendment No. 1, Borough of Pleasantville, P. O. Box 150, 114 West State
Street, Pleasantville, PA 16341. This existing facility is located in Pleasantville Borough, Venango County.

Description of Proposed Action/Activity: This is an amendment of a permit which requires new construction. The major
components of this project would involve the replacement of the barscreen with a fine screen, replacement/upgrading of
Sequencing Batch Reactor and digester components, replacement of chlorination with ultraviolet disinfection and
upgrades to the existing Sludge Drying Beds and addition of a sludge storage area.

WQM Permit No. 1008402, Sewerage, Joseph Landis, 414 Freeport Street, Saxonburg, PA 16056. This proposed
facility is located in Clinton Township, Butler County.

Description of Proposed Action/Activity: Issuance of a Single-Residence Sewage Treatment Plant.

IV. NPDES Stormwater Discharges from MS4 Permit Actions

V. NPDES Waiver Stormwater Discharges from MS4 Actions

1908 NOTICES

PENNSYLVANIA BULLETIN, VOL. 39, NO. 15, APRIL 11, 2009



VI. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI01
1508025

Oxford Commons, LP
120 West Germantown Pike
Plymouth Meeting, PA 19462

Chester Lower Oxford Township Leech Run
TSF-MF
Little Elk Creek
HQ-TSF-MF

PAI01
1508009

Pine Hill Associates, Inc.
P. O. Box 608
Reagent Center
Lionville, PA 19353

Chester East Brandywine
Township

UNT East Branch
Brandywine Creek
HQ-TSF-MF

PAS10-
J034-R

YMCA of Philadelphia and
Vicinity
2000 Market Street
Philadelphia, PA 19103

Delaware Middletown Township Rocky Run
HQ

Northeast Region: Watershed Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI024503001R James P. Ertle
R. R. 2
Box 30
Kunkletown, PA 18058

Monroe Stroud and Hamilton
Townships

Pocono Creek
HQ-CWF

PAI024508007 Hamilton FC Associates, LP
633 West Germantown Pike
Suite 200
Plymouth Meeting, PA 19462

Monroe Hamilton and Stroud
Townships

Tributary to Pocono
Creek
HQ-CWF

PAI024508010 Pleasant Valley Assembly of God
P. O. Box 797
Brodheadsville, PA 18321

Monroe Chestnuthill Township Pohopoco Creek
HQ-CWF

Northwest Region: Watershed Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI062509001 FedEx Ground Terminal
C Tucker Copes & Associates
170 Duquesne Street
Columbiana, OH 44408

Erie McKean Township Bear Creek
WWF

Central Office: Bureau of Abandoned Mine Reclamation, 400 Market Street, Floor 5, P. O. Box 8476, Harrisburg, PA
17105-8476.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI101009001 BAMR
P. O. Box 8476
Harrisburg, PA 17105-8476
(717) 783-1311

Butler County Muddy Creek Township Bear Run to Muddy
Creek
HQ-CWF

VII. Approvals to Use NPDES and/or Other General Permits

The EPA Region III Administrator has waived the right to review or object to this permit action under the waiver
provision 40 CFR 123.23(d).

List of NPDES and/or Other General Permit Types

PAG-1 General Permit for Discharges From Stripper Oil Well Facilities
PAG-2 General Permit for Discharges of Stormwater Associated With Construction Activities (PAR)
PAG-3 General Permit for Discharges of Stormwater From Industrial Activities
PAG-4 General Permit for Discharges From Small Flow Treatment Facilities
PAG-5 General Permit for Discharges From Gasoline Contaminated Ground Water Remediation Systems
PAG-6 General Permit for Wet Weather Overflow Discharges From Combined Sewer Systems (CSO)
PAG-7 General Permit for Beneficial Use of Exceptional Quality Sewage Sludge by Land Application

NOTICES 1909

PENNSYLVANIA BULLETIN, VOL. 39, NO. 15, APRIL 11, 2009



PAG-8 General Permit for Beneficial Use of Nonexceptional Quality Sewage Sludge by Land Application to
Agricultural Land, Forest, a Public Contact Site or a Land Reclamation Site

PAG-8 (SSN) Site Suitability Notice for Land Application Under Approved PAG-8 General Permit Coverage